
 

 

 

  

The City of Tyler Water Conservation, Drought 

Contingency, and Emergency Demand 

Management Plan 

AVO 56596 

May 2024 





The City of Tyler Water 
Conservation, Drought 
Contingency, and Emergency 
Demand Management Plan 
 
AVO 56596 
May 2024 
 



Water Conservation, Drought Contingency, and Emergency Demand Management Plan 

 
 

  

Table of Contents 
1. Introduction ............................................................................................................................ 1 

2. Water Conservation Plan ....................................................................................................... 1 

2.1 Description of Service Areas and Utility Profile ................................................................. 2 
[...]
in completing this form or in developing your plan, please contact the Conservation staff of the 
Resource Protection Team in the Water Availability Division at (512) 239-4600. 

Name of Water Supplier: City of Tyler 

Address: P.O. Box 2039, Tyler, TX 75701  

Telephone Number: (903) 939-8716 Fax: (   )       

Water Right No.(s): 24-A, 3237-A, 4853 

Regional Water Planning 
Group: I & D 

Water Conservation 
Coordinator (or person 
responsible for 
implementing conservation 
program): Kate Dietz  Phone: (903) 939-8716 

Form Completed by: Kate Dietz  

Title: Director of Utilities 

Signature:  Date:4/26/2024 

 

  

http://www.twdb.texas.gov/conservation/BMPs/index.asp


 

TCEQ-10218 (Rev. 04/2022)  Page 2 of 13 

Utility Profile 

 

 

1. Attach a copy of your service-area map and, if applicable, a copy of your Certificate of 
Convenience and Necessity (CCN). Located in conservation plan 

2. Service area size (in square miles): 57 

(Please attach a copy of service-area map) - Located in conservation plan 

3. Current population of service area: 107,000 

4. Current population served for: 

a. Water 107,000 

b. Wastewater 101,650 



 

TCEQ-10218 (Rev. 04/2022)  Page 3 of 13 

5. Population served for previous five 
years: 

2019  105,725 

2020 105,000 

2021  105,000  

2022  107,000 

2023 107,000 

6. Projected population for service area 
in the following decades: 

2030 120,110 

2040 134,230 

2050 148,351 

2060 162,471 

2070 176,592 

7. List source or method for the calculation of current and projected population size. 

 
 The retail population demands were projected for the 25-year planning window by applying a 
population per acre factor (based on anticipated land use (i.e. a higher density was applied to 
anticipated master planned / multi-family developments and a lower density was applied to 
anticipated rural/ranch home developments, etc.)) to identified growth areas within City limits 
and the surrounding extraterritorial jurisdiction. Growth areas were identified by examining 
land available and/or suitable for development and/or redevelopment based on 2021 GIS 
parcel maps from the Smith County Appraisal District. Per capita water use multipliers, based 
on Tyler's historical water use records, were applied to the resulting additional population. 
This is the same methodology applied in the Tyler Water Master Plan. 



 

TCEQ-10218 (Rev. 04/2022)  Page 4 of 13 

 

Senate Bill 181 requires that uniform consistent methodologies for calculating water use and 
conservation be developed and available to retail water providers and certain other water use 
sectors as a guide for preparation of water use reports, water conservation plans, and reports on 
water conservation efforts.  A water system must provide the most detailed level of customer 
and water use data available to it, however, any new billing system purchased must be capable 
of reporting data for each of the sectors listed below.  More guidance can be found at:  
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf 

1. Quantified 5-year and 10-year goals for water savings: 

 

Total GPCD 215 215 204 195 

Residential GPCD 101 101 95 91 

Water Loss GPCD 35 35 36 36 

Water Loss Percentage 16 16.3 18 18 

Total GPCD = (Total Gallons in System ÷ Permanent Population) ÷ 365  
Residential GPCD = (Gallons Used for Residential Use ÷ Residential Population) ÷ 365  
Water Loss GPCD = (Total Water Loss ÷ Permanent Population) ÷ 365  
Water Loss Percentage = (Total Water Loss ÷ Total Gallons in System) x 100; or (Water Loss GPCD ÷ Total GPCD) x 100 

2. Current number of active connections. Check whether multi-family service is counted as
 Residential or  Commercial? 

Residential 33,069 0 33,069 

Single-Family 32,444 0 32,444 

Multi-Family 625 0 625 

Commercial 3,911 0 3,911 

Industrial/Mining 42 0 42 

Institutional 390 0 390 

Agriculture 348 0 348 

Other/Wholesale 3 0 3 

 

 

 



 

TCEQ-10218 (Rev. 04/2022)  Page 5 of 13 

3. List the number of new connections per year for most recent three years.

Year 2021 2022 2023 

   

Residential -712 1137 472 

 Single-Family -684 1126 370 

 Multi-Family -28 11 102 

Commercial -114 61 13 

Industrial/Mining -1 -1 2 

Institutional -23 7 0 

Agriculture 0 9 6 

Other/Wholesale 0 0 0 

4. List of annual water use for the five highest volume customers. 

Delek  343,015                Treated 

Walnut Grove 234,334 Treated 

Southern Utilities 180,626 Treated 

L & C Brothers, LLC 93,250 Treated 

Cumberland Place Apts 61,709 Treated 

 

 

 

 

 

 

 

 

 

 



 

TCEQ-10218 (Rev. 04/2022)  Page 6 of 13 

 

 

1. List the amount of water use for the previous five years (in 1,000 gallons). 

Indicate whether this is  diverted or  treated water. 

2019 2020 2021 2022 2023 

     

January 488,446 514,404 428,419 501,499 512,062 

February 310,852 347,395 262,299 202,893 334,089 

March 320,630 340,285 455,498 293,740 403,110 

April 364,159 418,052 502,109 331,622 388,229 

May 414,969 300,588 459,327 651,300 428,084 

June 567,800 677,370 450,050 922,813 532,176 

July 548,508 832,543 627,906 1,147,965 717,060 

August 980,275 804,430 673,785 1,029,639 1,069,807 

September 927,108 835,260 835,260 860,858 796,736 

October 970,405 651,868 664,188 847,951 964,784 

November 465,291 484,511 514,129 590,814 584,966 

December 372,650 578,811 589,366 616,787 457,297 

6,731,093 5,456,279 6,012,286 7,997,881 7,188,400 

2. Describe how the above figures were determined (e.g, from a master meter located at the 
point of a diversion from the source or located at a point where raw water enters the 
treatment plant, or from water sales). 

Values were determined based on meter data. 

 

 

 

 

 

 

 



 

TCEQ-10218 (Rev. 04/2022)  Page 7 of 13 

3. Amount of water (in 1,000 gallons) delivered/sold as recorded by the following account 
types for the past five years. 

2019 2020 2021 2022 2023 

     

Residential 3,608,418 3,905,209 3,642,153 4,175,998 4,086,736 

Single-
Family 

2,937,171 3,176,693 2,931,973 3,426,463 3,295,321 

Multi-
Family 

671,247 728,516 710,180 749,535 791,415 

Commercial 1,581,363 1,670,734 1,605,261 1,871,519 1,850,428 

Industrial/Mining 490,813 528,636 524,874 436,478 529,343 

Institutional 529,190 475,478 515,782 512,257 506,578 

Agriculture 209,167 203,477 181,200 259,637 215,315 

Other/Wholesale 296,228 362,164 359,136 485,798 442,645 

4. List the previous records for water loss for the past five years (the difference between water 
diverted or treated and water delivered or sold). 

2019 1,636,399,957 18.98 

2020 1,713,005,264 19.62 

2021 1,135,304,583 14.89 

2022 1,056,366,177 12.67 

2023 1,137,736,754  13.63 

 

1. If applicable, attach or cite projected water supply demands from the applicable Regional 
Water Planning Group for the next ten years using information such as population trends, 
historical water use, and economic growth in the service area over the next ten years and 
any additional water supply requirements from such growth.  

 

 

 

 



 

TCEQ-10218 (Rev. 04/2022)  Page 8 of 13 

 

 

1. List all current water supply sources and the amounts authorized (in acre feet) with each. 

Surface Water 
Lake Tyler, Lake Tyler East, 

and Lake Palestine 65,011  

Groundwater             

Other             

 

1. Design daily capacity of system (MGD): 58     

2. Storage capacity (MGD):  

a. Elevated 6.7 

b. Ground 11.8 

3. If surface water, do you recycle filter backwash to the head of the plant? At Lake Palestine 
WTP 

 Yes  No  If yes, approximate amount (MGD):    2,001,922,000 total for 2023; 
181,999,000 Average monthly total. 

 

 

Design capacity of wastewater treatment plant(s) (MGD):        

Westside WWTP: Annual average flow of 13 MGD and 2-hour peak flow capacity of 32.5 
MGD 

Southside WWTP: Annual average flow of 9 MGD and 2-hour peak flow capacity of 22.5 MGD 

1. Treated effluent is used for  on-site irrigation,  off-site irrigation, for  plant wash-
down, and/or for  chlorination/dechlorination.

If yes, approximate amount (in gallons per month):  

Plant Washdown - 446,147,028 

Chlorination/Dechlorination – 10,512,000 



 

TCEQ-10218 (Rev. 04/2022)  Page 9 of 13 

2. Briefly describe the wastewater system(s) of the area serviced by the water utility. Describe 
how treated wastewater is disposed. Where applicable, identify treatment plant(s) with the 
TCEQ name and number, the operator, owner, and the receiving stream if wastewater is 
discharged. 

The City of Tyler’s wastewater system consits of two plants, the Westside Wastewater 
Treatment Plant and the Wastewater Treatment Plant that the City owns and operates.  

Southside WWTP – TPDES Permit No. WQ0010653002 

The Southside WWTP is located at 620 West Cumberland Rd. in Tyler, Texas and is currently 
permitted for a design flow of 9 MGD. The current treatment facility consists of an influent 
pump station connected to a headworks facility housing mechanical screens and grit removal 
units. The screened and degritted wastewater then flows to the primary clarifiers before 
entering the aeration basins. The flow is then sent to the secondary clarifiers where sludge is 
removed and either wasted or recycled. Then, the final effluent is disinfected in chlorine 
contact basins prior to being discharged into West Mud Creek. Solids that were removed at the 
clarifiers are thickened, stored and dewatered prior to disposal. The plant discharges treated 
effluent into West Mud Creek and thence to the Angelina River. 

Westside WWTP - TPDES Permit No WQ0010653001 

The Westside WWTP is located at 14939 County Rd 46 in Smith County, Texas and is currently 
permitted for a design flow of 13 MGD. The current treatment facility consists of a headworks 
facility housing a mechanical screen and grit removal. The flow then enters the raw sewage 
pump station and is pumped to the primary clarifiers. Following primary clarification, the flow 
enters the first stage trickling filters. The flow is then split and sent to either nitrification 
basins or second stage trickling filters. The effluent from the plant is discharged into Black 
Fork Creek, which flows into Prairie Creek and thence to the Neches River. 

 

 

 

 

 

 

 

 

 

 

 

 



 

TCEQ-10218 (Rev. 04/2022)  Page 10 of 13 

 

1. Percent of water service area served by wastewater system: 95% 

2. Monthly volume treated for previous five years (in 1,000 gallons): 

2019 2020 2021 2022 2023 

     

January 608,795 424,917 500,588 418,750 471,850 

February 524,680 517,867 459,441 428,542 482,057 

March 542,563 515,970 508,744 478,925 499,051 

April 561,797 525,540 486,982 462,419 487,373 

May 675,219 460,429 599,171 484,335 471,802 

June 551,361 413,844 492,364 458,036 431,118 

July 485,841 449,743 440,798 447,157 436,583 

August 466,973 418,543 463,994 439,766 429,439 

September 430,256 465,484 409,109 406,167 418,338 

October 434,430 416,915 436,830 416,066 428,720 

November 400,964 383,577 403,198 407,329 404,645 

December 408,234 421,282 434,985 453,218 390,887 

6,091,113 5,414,111 5,636,204 5,300,710 5,351,863 

 



 

TCEQ-10218 (Rev. 04/2022)  Page 11 of 13 

Water Conservation Plan 

In addition to the utility profile, please attach the following as required by Title 30, Texas Administrative 
Code, §288.2.  Note: If the water conservation plan does not provide information for each requirement, 
an explanation must be included as to why the requirement is not applicable. 

 

The water conservation plan must include a record management system which allows 
for the classification of water sales and uses in to the most detailed level of water use 
data currently available to it, including if possible, the following sectors:  residential 
(single and multi-family), commercial. 

 

The water conservation plan must include specific, quantified five-year and ten-year targets for 
water savings to include goals for water loss programs and goals for municipal use in gallons per 
capita per day.  Note that the goals established by a public water supplier under this 
subparagraph are not enforceable. These goals must be updated during the five-year review and 
submittal. 

 

The water conservation plan must include a statement about the water suppliers metering 
device(s), within an accuracy of plus or minus 5.0% in order to measure and account for the 
amount of water diverted from the source of supply. 

 

The water conservation plan must include and a program for universal metering of both customer 
and public uses of water, for meter testing and repair, and for periodic meter replacement.

 

The water conservation plan must include measures to determine and control water loss (for 
example, periodic visual inspections along distribution lines; annual or monthly audit of the 
water system to determine illegal connections; abandoned services; etc.). 

 

The water conservation plan must include a description of the program of continuing public 
education and information regarding water conservation by the water supplier. 

 

The water supplier must have a water rate structure which is not “promotional,” i.e., a rate 
structure which is cost-based and which does not encourage the excessive use of water. This rate 
structure must be listed in the water conservation plan. 

 



 

TCEQ-10218 (Rev. 04/2022)  Page 12 of 13 

The water conservation plan must include a reservoir systems operations plan, if applicable, 
providing for the coordinated operation of reservoirs owned by the applicant within a common 
watershed or river basin in order to optimize available water supplies.   

 

The water conservation plan must include a means for implementation and enforcement, which 
shall be evidenced by a copy of the ordinance, rule, resolution, or tariff, indicating official 
adoption of the water conservation plan by the water supplier; and a description of the authority 
by which the water supplier will implement and enforce the conservation plan. 

 

The water conservation plan must include documentation of coordination with the regional water 
planning groups for the service area of the public water supplier in order to ensure consistency 
with the appropriate approved regional water plans.   

 

A public water supplier for municipal use shall review and update its water conservation plan, as 
appropriate, based on an assessment of previous five-year and ten-year targets and any other 
new or updated information.  The public water supplier for municipal use shall review and update 
the next revision of its water conservation plan not later than May 1, 2009, and every five years 
after that date to coincide with the regional water planning group.  The revised plan must also 
include an implementation report. 

 

Required of suppliers serving population of 5,000 or more or a projected population of 5,000 or 
more within the next ten years: 

 

The plan must include a description of the program of leak detection, repair, and water loss 
accounting for the water transmission, delivery, and distribution system in order to control 
unaccounted for uses of water. 

 

A requirement in every wholesale water supply contract entered into or renewed after official 
adoption of the plan (by either ordinance, resolution, or tariff), and including any contract 
extension, that each successive wholesale customer develop and implement a water conservation 
plan or water conservation measures using the applicable elements in this chapter. If the 
customer intends to resell the water, the contract between the initial supplier and customer must 
provide that the contract for the resale of the water must have water conservation requirements 
so that each successive customer in the resale of the water will be required to implement water 
conservation measures in accordance with the provisions of this chapter. 

 



 

TCEQ-10218 (Rev. 04/2022)  Page 13 of 13 

Any combination of the following strategies shall be selected by the water supplier, in addition 
to the minimum requirements of 30 TAC §288.2(1), if they are necessary in order to achieve the 
stated water conservation goals of the plan. The commission may require by commission order 
that any of the following strategies be implemented by the water supplier if the commission 
determines that the strategies are necessary in order for the conservation plan to be achieved:  

1. Conservation-oriented water rates and water rate structures such as uniform or increasing 
block rate schedules, and/or seasonal rates, but not flat rate or decreasing block rates; 

2. Adoption of ordinances, plumbing codes, and/or rules requiring water conserving plumbing 
fixtures to be installed in new structures and existing structures undergoing substantial 
modification or addition; 

3. A program for the replacement or retrofit of water-conserving plumbing fixtures in existing 
structures; 

4. A program for reuse and/or recycling of wastewater and/or graywater;  

5. A program for pressure control and/or reduction in the distribution system and/or for 
customer connections; 

6. A program and/or ordinance(s) for landscape water management; 

7. A method for monitoring the effectiveness and efficiency of the water conservation plan; 
and 

8. Any other water conservation practice, method, or technique which the water supplier 
shows to be appropriate for achieving the stated goal or goals of the water conservation 
plan. 

 

Water Conservation Plans submitted with a water right application for New or Additional State 
Water must include data and information which: 

1. support the applicant’s proposed use of water with consideration of the water conservation 
goals of the water conservation plan; 

2. evaluates conservation as an alternative to the proposed appropriation; and 

3. evaluates any other feasible alternative to new water development including, but not limited 
to, waste prevention, recycling and reuse, water transfer and marketing, regionalization, and 
optimum water management practices and procedures. 

Additionally, it shall be the burden of proof of the applicant to demonstrate that no feasible 
alternative to the proposed appropriation exists and that the requested amount of appropriation 
is necessary and reasonable for the proposed use. 



II. Part B: Retail Projected Demands over next 10 years 

Year Population Water Demands (gallons) 

2024 111,638 8,149,544,070 

2025 113,050 8,252,623,720 

2026 114,462 8,355,703,370 

2027 115,874 8,458,783,020 

2028 117,286 8,561,862,670 

2029 118,698 8,664,942,320 

2030 120,110 8,768,021,970 

2031 121,522 8,871,101,620 

2032 122,934 8,974,181,270 

2033 124,346 9,077,260,920 

 

The retail population demands were projected for the 25-year planning window by applying a 

population per acre factor (based on anticipated land use (i.e. a higher density was applied to 

anticipated master planned / multi-family developments and a lower density was applied to 

anticipated rural/ranch home developments, etc.)) to identified growth areas within City limits 

and the surrounding extraterritorial jurisdiction. Growth areas were identified by examining land 

available and/or suitable for development and/or redevelopment based on 2021 GIS parcel 

maps from the Smith County Appraisal District. Per capita water use multipliers, based on 

Tyler's historical water use records, were applied to the resulting additional population. An 

average GPCD of 200 was used in the calculation to get the water demands for each projected 

year. This is the same methodology applied in the Tyler Water Master Plan. 



 

TCEQ-20162 (Rev. 04/2022)     Page  of  

Texas Commission on Environmental Quality 
Water Availability Division 

MC-160, P.O. Box 13087 Austin, Texas 78711-3087 

Telephone (512) 239-4600, FAX (512) 239-2214 

Utility Profile and Water Conservation Plan Requirements 

for Wholesale Public Water Suppliers 

This form is provided to assist wholesale public water suppliers in water conservation plan development.  
If you need assistance in completing this form or in developing your plan, please contact the 
Conservation staff of the Resource Protection Team in the Water Availability Division at (512) 239-4600. 

Name: City of Tyler 

Address: P.O. Box 2039, Tyler, TX 75701  

Telephone Number: (903)939-8716 Fax: (     )       

Water Right No.(s): 24-A, 3237-A, 4853 

Regional Water 
Planning Group: I & D 

Person responsible 
for implementing  
conservation program: Kate Dietz  Phone: (903) 939-8716 

Form Completed By: Kate Dietz  

Title: Director of Utilities 

Signature:  Date: 4/26/2024 

  

http://www.twdb.texas.gov/conservation/BMPs/index.asp


 

TCEQ-20162 (Rev. 04/2022)     Page  of  

Utility Profile 

 

 

1. Service area size (in square miles): 

(Please attach a copy of service-area map) 

52 – Service Area Map located in conservation plan 

2. Current population of service area: 

18,161 

3. Current population served for: 

a. Water 107,000 

b. Wastewater 101,650 

4. Population served for previous five 
years: 

2019 16,712 

2020 17,870 

2021 17,870 

2022 18,161 

2023 18,161 

5. Projected population for service area 
in the following decades: 

2030 22,202 

2040 25,405 

2050 28,853 

2060 32,360 

2070 35,960 

6. List source or method for the calculation of current and projected population size. 

The wholesale customer demands were projected for the 25-year planning window by first, 
identifying the historical and projected populations for Tyler's wholesale customers from 
the Texas Water Development Board's Region I Water Plan. For each wholesale customer, a 
per capita water use (based on the current volume of water that the City of Tyler is 
contractually obligated to supply to the wholesale customer and the existing wholesale 
population) was then applied to the projected population. This method is consistent with 
City of Tyler’s Master Plan.  

 
 
 
 
 
 
 



 

TCEQ-20162 (Rev. 04/2022)     Page  of  

 

List (or attach) the names of all wholesale customers, amount of annual contract, and amount of 
annual use for each customer for the previous year: 

Walnut Grove Water 
Supply Corporation 2,242 795 

City of Whitehouse 1,121 92 

Community Water 
Company 359 92 

                  

                  

 

 

Indicate if the water provided under wholesale contracts is treated or raw water and the annual 
amounts for the previous five years (in acre feet):  

2019 909.09 0 

2020 1,111.44 0 

2021 1,102.15 0 

2022 1,490.86 0 

2023 1,358.43 0 

5,971.96 0 

 

 

 

 

 

 



 

TCEQ-20162 (Rev. 04/2022)     Page  of  

 

1. Total amount of water diverted at the point of diversion(s) for the previous five years (in 
acre-feet) for all water uses:

January 74.9 59.4 59.8 66.6 70.6 

February 32.6 37.1 54.5 38.6 37.1 

March 32.5 39.6 52.9 35.7 32.0 

April 33.1 46.1 67.3 45.6 41.2 

May 37.6 40.3 65.3 48.5 51.8 

June 50.8 105.6 59.1 110.4 57.6 

July 73.4 100.1 94.9 161.0 73.2 

August 104.5 85.9 72.5 147.9 119.2 

September 92.2 68.1 45.4 108.8 145.1 

October      63.0 48.8 102.2 88.7 41.9 

November 45.4 40.2 54.7 55.5 48.9 

December 45.2 49.9 58.2 54.4 58.4 

685.5 721.1 786.9 961.7 776.9 

2. Wholesale population served and total amount of water diverted for  for the 
previous five years (in acre-feet):

2019 16,712 909.09 

2020 17,870 1,111.44 

2021 17,870 1,102.15 

2022 18,161 1,490.86 

2023 18,161 1,358.43 

 
 

If applicable, project and attach water supply demands for the next ten years using 
information such as population trends, historical water use, and economic growth in the 
service area over the next ten years and any additional water supply requirements from 
such growth.  

 
 



 

TCEQ-20162 (Rev. 04/2022)     Page  of  

 

 
 

List all current water supply sources and the amounts authorized (in acre feet) with each. 

Surface Water 
Lake Tyler, Lake Tyler East, 

and Lake Palestine 65,011 

Groundwater             

Other             

 

 

1. Design daily capacity of system (MGD): 

58     

2. Storage capacity (MGD):  

a. Elevated 6.7 

b. Ground 11.8 

3. Please attach a description of the water system. Include the number of treatment plants, 
wells, and storage tanks 

TWU relies on surface water supply sources for high water demand and emergency drought 
events. The primary sources include Lake Tyler/Lake Tyler East and Lake Palestine. TWU 
operates two (2) surface water treatment plants.  

TWU has a water right to use surface water from Lake Tyler/Lake Tyler East, which is owned 
and operated by the City. TWU has an intake facility in Lake Tyler to divert raw water from the 
lake. The pipeline delivers the water to Golden Road Water Treatment Plant for treatment and 
distribution. Lake Tyler/Lake Tyler East have a combined permitted water right for 40,325 acre-
feet per year. The Golden Road Plant is rated at twenty-eight (28) MGD. 

TWU has a contract with UNRMWA to purchase 67,200 acre-feet per year of water from Lake 
Palestine. Raw water from Lake Palestine is treated and distributed at the City’s Lake Palestine 
Water Treatment Plant. The Lake Palestine water treatment plant is rated at thirty (30) MGD. 

 

 

1. Design capacity of wastewater treatment plant(s) (MGD): 

Westside WWTP: Annual average flow of 13 MGD and 2-hour peak flow capacity of 32.5 
MGD 



 

TCEQ-20162 (Rev. 04/2022)     Page  of  

Southside WWTP: Annual average flow of 9 MGD and 2-hour peak flow capacity of 22.5 
MGD      

 
2. Briefly describe the wastewater system(s) of the area serviced by the wholesale public water 

supplier.  Describe how treated wastewater is disposed. Where applicable, identify 
treatment plant(s) with the TCEQ name and number, the operator, owner, and the receiving 
stream if wastewater is discharged. 

The City of Tyler’s wastewater system consists of two plants, the Westside Wastewater 
Treatment Plant and the Wastewater Treatment Plant that the City owns and operates.  

Southside WWTP – TPDES Permit No. WQ0010653002 

The Southside WWTP is located at 620 West Cumberland Rd. in Tyler, Texas and is currently 
permitted for a design flow of 9 MGD. The current treatment facility consists of an influent 
pump station connected to a headworks facility housing mechanical screens and grit 
removal units. The screened and degritted wastewater then flows to the primary clarifiers 
before entering the aeration basins. The flow is then sent to the secondary clarifiers where 
sludge is removed and either wasted or recycled. Then, the final effluent is disinfected in 
chlorine contact basins prior to being discharged into West Mud Creek. Solids that were 
removed at the clarifiers are thickened, stored and dewatered prior to disposal. The plant 
discharges treated effluent into West Mud Creek and thence to the Angelina River. 

Westside WWTP - TPDES Permit No WQ0010653001 

The Westside WWTP is located at 14939 County Rd 46 in Smith County, Texas and is 
currently permitted for a design flow of 13 MGD. The current treatment facility consists of a 
headworks facility housing a mechanical screen and grit removal. The flow then enters the 
raw sewage pump station and is pumped to the primary clarifiers. Following primary 
clarification, the flow enters the first stage trickling filters. The flow is then split and sent to 
either nitrification basins or second stage trickling filters. The effluent from the plant is 
discharged into Black Fork Creek, which flows into Prairie Creek and thence to the Neches 
River. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

TCEQ-20162 (Rev. 04/2022)     Page  of  

 
 

1. Percent of water service area served by wastewater system: 95% 

2. Monthly volume treated for previous five years (in 1,000 gallons): 

2019 2020 2021 2022 2023 

     

January 608,795 424,917 500,588 418,750 471,850 

February 524,680 517,867 459,441 428,542 482,057 

March 542,563 515,970 508,744 478,925 499,051 

April 561,797 525,540 486,982 462,419 487,373 

May 675,219 460,429 599,171 484,335 471,802 

June 551,361 413,844 492,364 458,036 431,118 

July 485,841 449,743 440,798 447,157 436,583 

August 466,973 418,543 463,994 439,766 429,439 

September 430,256 465,484 409,109 406,167 418,338 

October 434,430 416,915 436,830 416,066 428,720 

November 400,964 383,577 403,198 407,329 404,645 

December 408,234 421,282 434,985 453,218 390,887 

6,091,113 5,414,111 5,636,204 5,300,710 5,351,863 

 



 

TCEQ-20162 (Rev. 04/2022)     Page  of  

Water Conservation Plan 

In addition to the description of the wholesaler’s service area (profile from above), a water conservation 
plan for a wholesale public water supplier must include, at a minimum, additional information as 
required by Title 30, Texas Administrative Code, Chapter 288.5. Note: If the water conservation plan 
does not provide information for each requirement an explanation must be included as to why the 
requirement is not applicable. 

 

The water conservation plan must include specific, quantified 5-year and 10-year targets for 
water savings including, where appropriate, target goals for municipal use in gallons per capita 
per day for the wholesaler's service area, maximum acceptable water loss, and the basis for the 
development of these goals.  Note that the goals established by a wholesale water supplier 
under this subparagraph are not enforceable. These goals must be updated during the 5-year 
review and submittal. 

 

The water conservation plan must include a description as to which practice(s) and/or device(s) 
will be utilized to measure and account for the amount of water diverted from the source(s) of 
supply. 

 

The water conservation plan must include a monitoring and record management program for 
determining water deliveries, sales, and losses. 

 

The water conservation plan must include a program of metering and leak detection and repair 
for the wholesaler’s water storage, delivery, and distribution system. 

 

The water conservation plan must include a requirement in every water supply contract entered 
into or renewed after official adoption of the water conservation plan, and including any contract 
extension, that each successive wholesale customer develop and implement a water conservation 
plan or water conservation measures using the applicable elements of Title 30 TAC Chapter 288.  
If the customer intends to resell the water, then the contract between the initial supplier and 
customer must provide that the contract for the resale of the water must have water conservation 
requirements so that each successive customer in the resale of the water will be required to 
implement water conservation measures in accordance with the provisions of this chapter. 

 

The water conservation plan must include a reservoir systems operations plan, if applicable, 
providing for the coordinated operation of reservoirs owned by the applicant within a common 
watershed or river basin.  The reservoir systems operations plan shall include optimization of 
water supplies as one of the significant goals of the plan. 

 



 

TCEQ-20162 (Rev. 04/2022)     Page  of  

The water conservation plan must include a means for implementation and enforcement, which 
shall be evidenced by a copy of the ordinance, rule, resolution, or tariff, indicating official 
adoption of the water conservation plan by the water supplier; and a description of the 
authority by which the water supplier will implement and enforce the conservation plan. 

 

The water conservation plan must include documentation of coordination with the regional 
water planning groups for the service area of the wholesale water supplier in order to ensure 
consistency with the appropriate approved regional water plans.   

Example statement to be included within the water conservation plan:  

 

A wholesale water supplier shall review and update its water conservation plan, as appropriate 
[...]
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf


Utility Profile 
TWDB Form No. 1965 - R 
Revised on: 4/1/14 

Page 6 of 11 

Section II: System Data 
 
A. Retail Connections 

1. List the active retail connections by major water use category.   
 

Water Use Category* 
Active Retail Connections  

Metered Unmetered Total 
Connections 

Percent of Total 
Connections 

Residential – Single Family     
Residential – Multi-family (units)     
Industrial      
Commercial      
Institutional      
Agricultural     

TOTAL     
*For definitions on recommended customer categories for classifying customer water use, refer to the online Guidance and 
Methodology for Reporting on Water Conservation and Water Use.  
 

2. List the net number of new retail connections by water use category for the 
previous five years.  

 

*For definitions on recommended customer categories for classifying customer water use, refer to the online Guidance and 
Methodology for Reporting on Water Conservation and Water Use.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Water Use Category* 
Net Number of New Retail Connections 

Residential – Single 
Family 

     

Residential – Multi-
family (units) 

     

Industrial       
Commercial       
Institutional       
Agricultural      

TOTAL      

32,444 0 32,444 86%

625 0 625 2%

42 0 42 0%

3,911 0 3,911 10%

390 0 390 1%

348 0 348 1%

37,760 0 37,760

2019 2020 2021 2022 2023

341 834 -684 1,126 370

4 38 -28 11 102

-2 3 -1 -1 2

-4 146 -114 61 13

2 17 -23 7 0

31 -20 0 9 6

372 1,018 -850 1,213 493

http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf


Utility Profile 
TWDB Form No. 1965 - R 
Revised on: 4/1/14 

Page 7 of 11 

 

B. Accounting Data  
For the previous five years, enter the number of gallons of RETAIL water provided in each 
major water use category.  

 

Water Use Category* 
Total Gallons of Retail Water 

Residential - Single Family      
Residential – Multi-family      
Industrial      
Commercial      
Institutional      
Agricultural      

TOTAL      
*For definitions on recommended customer categories for classifying customer water use, refer to the online Guidance and 
Methodology for Reporting on Water Conservation and Water Use.  
 

C. Residential Water Use 
For the previous five years, enter the residential GPCD for single family and multi-family 
units.  

 

Water Use Category* 
Residential GPCD 

Residential - Single Family      
Residential – Multi-family      

     
 

D. Annual and Seasonal Water Use 
 1. For the previous five years, enter the gallons of treated water provided to RETAIL 

customers. 
 

Month 
Total Gallons of Treated Retail Water 

January      
February      
March      
April      
May      
June      
July      
August      
September      
October      
November      
December      

TOTAL      
 
 
 

2019 2020 2021 2022 2023

2,937,171,000 3,176,693,000 2,931,973,000 3,426,463,000 3,295,321,000

671,247,000 728,516,000 710,180,000 749,535,000 791,415,000

490,813,000 528,636,000 524,874,000 436,478,000 529,343,000

1,581,363,000 1,670,734,000 1,605,261,000 1,871,519,000 1,850,428,000

529,190,000 475,478,000 515,782,000 512,257,000 506,578,000

209,167,000 203,477,000 181,200,000 259,637,000 215,315,000

6,418,951,000 6,783,534,000 6,469,270,000 7,255,889,000 7,188,400,000

2019 2020 2021 2022 2023

83 83 79 89 84

42 45 44 46 49

2019 2020 2021 2022 2023
488,446,000 514,404,000 428,419,000 451,749,000 512,062,000
310,852,000 347,395,000 262,299,000 360,564,000 334,089,000
320,630,000 340,285,000 455,498,000 403,644,000 403,110,000
364,159,000 418,052,000 502,109,000 377,880,000 388,229,000
414,969,000 300,588,000 459,327,000 472,434,000 428,084,000
567,800,000 677,370,000 450,050,000 672,636,000 532,176,000
547,076,000 832,543,000 627,906,000 792,431,000 717,060,000
980,275,000 804,430,000 673,785,000 1,007,612,000 1,069,807,000

1,088,852,000 835,260,000 835,260,000 868,880,000 796,736,000
970,405,000 651,868,000 664,188,000 818,184,000 964,784,000
463,325,000 482,528,000 521,063,000 556,786,000 584,966,000
379,565,000 578,811,000 589,366,000 492,945,000 457,297,000

6,896,354,000 6,783,534,000 6,469,270,000 7,275,745,000 7,188,400,000

http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf


Utility Profile 
TWDB Form No. 1965 - R 
Revised on: 4/1/14 

Page 8 of 11 

2. For the previous five years, enter the gallons of raw water provided to RETAIL 
customers. 

 

Month 
Total Gallons of Raw Retail Water 

January      
February      
March      
April      
May      
June      
July      
August      
September      
October      
November      
December      

TOTAL      
 
3. Summary of seasonal and annual water use. 

 

Water Use 
Seasonal and Annual Water Use 

Average in 
Gallons 

Summer Retail 
(Treated + Raw) 

      
_______________ 

5yr Average 

TOTAL Retail 
(Treated + Raw) 

      
_                                   

5yr Average 
 

E. Water Loss  
Provide Water Loss data for the previous five years.  
Water Loss GPCD = [Total Water Loss in Gallons ÷ Permanent Population Served] ÷ 365 
Water Loss Percentage = [Total Water Loss ÷ Total System Input] x 100  

  

Year Total Water Loss 
in Gallons 

Water Loss 
in GPCD 

Water Loss 
as a Percentage 

    
    
    
    
    

5-year average    
 

 
 
 
 

2019 2020 2021 2022 2023
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0

2019 2020 2021 2022 2023

2,314,343,0002,095,151,000 1,751,741,000 2,472,679,000 2,319,043,000

6,783,534,0006,469,270,000

2,190,591,400

6,922,660,600
7,275,745,0006,896,354,000 7,188,400,000

2019 1,636,399,957 42 19%
2020 1,713,005,264 45 20%
2021 1,135,304,583 30 15%
2022 1,056,366,177 27 13%
2023 1,137,736,754 29 14%

1,335,762,547 35 16%



Utility Profile 
TWDB Form No. 1965 - R 
Revised on: 4/1/14 

Page 9 of 11 

 

F. Peak Water Use  
Provide the Average Daily Water Use and Peak Day Water Use for the previous five years.  
 

Year Average Daily Use (gal) Peak Day Use (gal) Ratio (peak/avg) 

    
    
    
    
    

 

G. Summary of Historic Water Use 
 

Water Use 
Category Historic 5-year Average Percent of Connections Percent of Water Use 

Residential SF    
Residential MF    
Industrial    
Commercial    
Institutional    
Agricultural    

 
H. System Data Comment Section 
 Provide additional comments about system data below. 
 

 

 
 
 
 
 
 
 
 
 

 

2019 23,940,522 41,103,000 1.72
2020 23,405,636 42,400,000 1.81
2021 21,251,331 42,560,000 2.00
2022 23,684,161 45,806,000 1.93
2023 23,608,644 45,028,000 1.91

3,153,524,200 86% 0%
730,178,600 2% 0%
502,028,800 0% 0%

1,715,861,000 10% 0%
507,857,000 1% 0%

213,759,200 1% 0%



Utility Profile 
TWDB Form No. 1965 - R 
Revised on: 4/1/14 

Page 10 of 11 

Section III: Wastewater System Data 
If you do not provide wastewater system services then you have completed 
the Utility Profile.  Save and Print this form to submit with your Plan.  
Continue with the Water Conservation Plan Checklist to complete your 
Water Conservation Plan. 
 
A. Wastewater System Data (Attach a description of your wastewater system.) 
 

1. Design capacity of wastewater treatment plant(s):       
gallons per day.  

 
2. List the active wastewater connections by major water use category. 
 

Water Use Category* 

Active Wastewater Connections  
Metered Unmetered Total 

Connections 
Percent of Total 

Connections 
Municipal     
Industrial      
Commercial      
Institutional      
Agricultural     

TOTAL     
 
2. What percent of water is serviced by the wastewater system?  % 
 
3. For the previous five years, enter the number of gallons of wastewater that was 

treated by the utility. 
 

Month 
Total Gallons of Treated Wastewater 

January      
February      
March      
April      
May      
June      
July      
August      
September      
October      
November      
December      

TOTAL      

Westside WWTP 32.5 MGD 
Southside WWTP 22.5 MGD

100 0 100 3%

36 0 36 1%

2,492 0 2,492 87%

236 0 236 8%

0 0 0 0%

2,864 0 2,864

95

2019 2020 2021 2022 2023

608,795,000 424,917,000 500,588,000 418,750,000 471,850,000
524,680,000 517,867,000 459,441,000 428,542,000 482,057,000

542,563,000 515,970,000 508,744,000 478,925,000 499,051,000
561,797,000 525,540,000 486,982,000 462,419,000 487,373,000
675,219,000 460,429,000 599,171,000 484,335,000 471,802,000
551,361,000 413,844,000 492,364,000 458,036,000 431,118,000
485,841,000 449,743,000 440,798,000 447,157,000 436,583,000
466,973,000 418,543,000 463,994,000 439,766,000 429,439,000
430,256,000 465,484,000 409,109,000 406,167,000 418,338,000
434,430,000 416,915,000 436,830,000 416,066,000 428,720,000
400,964,000 383,577,000 403,198,000 407,329,000 404,645,000
408,234,000 421,282,000 434,985,000 453,218,000 390,887,000

6,091,113,000 5,414,111,000 5,636,204,000 5,300,710,000 5,351,863,000

Westside WWTP: Annual average flow of 13 MGD and 2-hour peak flow capacity of 32.5 MGD
Southside WWTP: Annual average flow of 9 MGD and 2-hour peak flow capacity of 22.5 MGD

http://www.twdb.texas.gov/conservation/municipal/plans/doc/WCPChecklist.pdf


Utility Profile 
TWDB Form No. 1965 - R 
Revised on: 4/1/14 

Page 11 of 11 

 
4. Can treated wastewater be substituted for potable water?  

Yes  No 
 

B. Reuse Data 
 
1. Provide data on the types of recycling and reuse activities implemented during the 

current reporting period. 
 

Type of Reuse  Total Annual Volume (in gallons) 
On-site irrigation  
Plant wash down  
Chlorination/de-chlorination  
Industrial  
Landscape irrigation (parks, golf courses)  
Agricultural  
Discharge to surface water   
Evaporation pond  
Other  

TOTAL  
 
C. Wastewater System Data Comment 
 Provide additional comments about wastewater system data below. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

You have completed the Utility Profile.  Save and Print this form to submit with your Plan. Continue with the Water 
Conservation Plan Checklist to complete your Water Conservation Plan. 

446,147,028
10,512,000

456,659,028

The City of Tyler’s wastewater system consists of two plants, the Westside Wastewater 
Treatment Plant and the Wastewater Treatment Plant that the City owns and operates. 

Southside WWTP – TPDES Permit No. WQ0010653002

The Southside WWTP is located at 620 West Cumberland Rd. in Tyler, Texas and is 
currently permitted for a design flow of 9 MGD. The current treatment facility consists of an 
influent pump station connected to a headworks facility housing mechanical screens and grit 
removal units. The screened and degritted wastewater then flows to the primary clarifiers 
before entering the aeration basins. The flow is then sent to the secondary clarifiers where 
sludge is removed and either wasted or recycled. Then, the final effluent is disinfected in 
chlorine contact basins prior to being discharged into West Mud Creek. Solids that were 
removed at the clarifiers are thickened, stored and dewatered prior to disposal. The plant 
discharges treated effluent into West Mud Creek and thence to the Angelina River.

Westside WWTP - TPDES Permit No WQ0010653001

The Westside WWTP is located at 14939 County Rd 46 in Smith County, Texas and is 
currently permitted for a design flow of 13 MGD. The current treatment facility consists of a 
headworks facility housing a mechanical screen and grit removal. The flow then enters the 

http://www.twdb.texas.gov/conservation/municipal/plans/doc/WCPChecklist.pdf
http://www.twdb.texas.gov/conservation/municipal/plans/doc/WCPChecklist.pdf


Section III: Wastewater System Data 

C) Continued: The City of Tyler’s wastewater system consists of two plants, the Westside Wastewater 

Treatment Plant and the Wastewater Treatment Plant that the City owns and operates.  

Southside WWTP – TPDES Permit No. WQ0010653002 

The Southside WWTP is located at 620 West Cumberland Rd. in Tyler, Texas and is currently permitted for 

a design flow of 9 MGD. The current treatment facility consists of an influent pump station connected to 

a headworks facility housing mechanical screens and grit removal units. The screened and degritted 

wastewater then flows to the primary clarifiers before entering the aeration basins. The flow is then sent 

to the secondary clarifiers where sludge is removed and either wasted or recycled. Then, the final 

effluent is disinfected in chlorine contact basins prior to being discharged into West Mud Creek. Solids 

that were removed at the clarifiers are thickened, stored and dewatered prior to disposal. The plant 

discharges treated effluent into West Mud Creek and thence to the Angelina River. 

Westside WWTP - TPDES Permit No WQ0010653001 

The Westside WWTP is located at 14939 County Rd 46 in Smith County, Texas and is currently permitted 

for a design flow of 13 MGD. The current treatment facility consists of a headworks facility housing a 

mechanical screen and grit removal. The flow then enters the raw sewage pump station and is pumped 

to the primary clarifiers. Following primary clarification, the flow enters the first stage trickling filters. 

The flow is then split and sent to either nitrification basins or second stage trickling filters. The effluent 

from the plant is discharged into Black Fork Creek, which flows into Prairie Creek and thence to the 

Neches River. 



Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 1 of 10 

 
 

UTILITY PROFILE FOR WHOLESALE WATER SUPPLIER 
 

Fill out this form as completely as possible. 
If a field does not apply to your entity, leave it blank. 

 
CONTACT INFORMATION 

 
 
Name of Utility:             
 
Public Water Supply Identification Number (PWS ID):        
 
Certificate of Convenience and Necessity (CCN) Number:        
 
Surface Water Right ID Number:        
 
Wastewater ID Number:        
 
Completed By:       Title:       
 
Address:        City:     Zip Code:    
 
Email:        Telephone Number:      
 
Date:     

 
Regional Water Planning Group:   Map 
 
Groundwater Conservation District:   Map 
 

Check all that apply: 
 

Received financial assistance of $500,000 or more from TWDB 
 
Have a surface water right with TCEQ 

 
 
 

City of Tyler
 TX2120004

10772
 24-A, 3237-A, 4853

20319
 Katherine Dietz Director of Utilities

P.O. Box 2039 Tyler  75703 

kdietz@tylertexas.com  9039398716 
4/26/2024

I & D

✔

http://www.twdb.texas.gov/mapping/doc/maps/RWPAs_8x11.pdf
http://www.twdb.texas.gov/mapping/doc/maps/GCDs_8x11.pdf


Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 2 of 10 

Section I: Utility Data 
 

A. Population and Service Area Data  
  

1. Current service area size in square miles:      
(Attach or email a copy of the service area map.) 
 

2. Provide projected and historical service area population below. 
 

 
 
4. Describe the source(s)/method(s) for estimating current and projected populations. 
 

   
 

 

  

 

 

 

 

 

 

 

 

 

Year 
Historical Population  

Served By  
Wholesale Water Service 

 
   Year 

Projected Population  
Served By  

Wholesale Water Service 

   2020  

   2030  
   2040  
   2050  
   2060  

52

2019 22,202

2020 25,405

2021

16,712

17,870

17,870

18,161

28,853

2022 18,161 32,360

2023 35,960

The wholesale customer demands were projected for the 25-year planning window by 
first, identifying the historical and projected populations for Tyler's wholesale 
customers from the Texas Water Development Board's Region I Water Plan. For 
each wholesale customer, a per capita water use (based on the current volume of 
water that the City of Tyler is contractually obligated to supply to the wholesale 
customer and the existing wholesale population) was then applied to the projected 
population. This method is consistent with City of Tyler’s Master Plan. 

2030
2040
2050
2060
2070



Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 3 of 10 

 

B. System Input 
 Provide system input data for the previous five years. 

Total System Input = Self-supplied + Imported 
 

Year Self-supplied Water 
in Gallons 

Purchased/Imported 
Water in Gallons Total System Input 

 
Total gal/day 

 
     
     
     
     
     
Historic 5-year 

Average 
    

 
C. Water Supply System (Attach description of water system) 
 

1. Designed daily capacity of system       gallons per day. 
2. Storage Capacity:  

Elevated      gallons 
Ground      gallons  

 
3. List all current water supply sources in gallons. 
 

*Select one of the following source types: Surface water, Groundwater, or Contract 
 

4. If surface water is a source type, do you recycle backwash to the head of the plant?
  Yes      estimated gallons per day   

No 
 
 
 
 
 
 
 
 
 
 

Water Supply Source Source Type* Total Gallons 

   
   
   
   
   

2019 296,227,551 0 296,227,551

2020 362,164,286 0 362,164,286

2021 359,135,714 0 359,135,714

2022 485,797,959 0 485,797,959

2023 442,644,898 0

811,582

992,231

983,933

1,330,953

1,212,726442,644,898

389,194,082 0 389,194,082 1,066,285

58,000,000

6,700,000

11,800,000

Lake Tyler & Lake Tyler East
Lake Palestine

Surface
Surface

28,000,000
30,000,000

Choose One
Choose One
Choose One
Choose One

5,979,532



Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 4 of 10 

D. Projected Demands 
 

1. Estimate the water supply requirements for the next ten years using population 
trends, historical water use, economic growth, etc. 

 

Year Population Water Demands (gallons) 

   
   
   
   
   
   
   
   
   

 
2. Describe sources of data and how projected water demands were determined.  

Attach additional sheets if necessary. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

2024 20,287 1,288,450,000

2025 20,607 1,310,350,000
2026 20,925 1,328,600,000
2027 21,244 1,346,850,000
2028 21,563 1,365,100,000
2029 21,883 1,387,000,000
2030 22,202 1,408,900,000
2031 22,523 1,427,150,000
2032 22,843 1,445,400,000
2033 23,163 1,463,650,000

The wholesale customer demands were projected for the 25-year planning window 
by first, identifying the historical and projected populations for Tyler's wholesale 
customers from the Texas Water Development Board's Region I Water Plan. For 
each wholesale customer, a per capita water use (based on the current volume of 
water that the City of Tyler is contractually obligated to supply to the wholesale 
customer and the existing wholesale population) was then applied to the projected 
population. This method resulted in somewhat more conservative wholesale 
demand estimates than those estimated in the TWDB Region I Water Plan. For 
future potential wholesale customers, the expected demands from TWDB Region I  
Water Plan were used. This method is consistent with City of Tyler’s Master Plan. 



Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 5 of 10 

E. High Volume Customers 
 

1. If applicable, list the annual water use for the five highest volume customers.  Select 
one of the following water use categories to describe the customer; choose Municipal, 
Industrial, Commercial, Institutional, or Agricultural. 
 

Customer Water Use Category* Annual Water Use Treated or Raw 

    
    
    
    
*For definitions on recommended customer categories for classifying customer water use, refer to the online Guidance and 
Methodology for Reporting on Water Conservation and Water Use.  
 

 

F. Utility Data Comment Section 
 Provide additional comments about utility data below. 

 
 
 

 
 
 
 
 
 
 
 
 
 

Walnut Grove WSC Municipal 209,159,000

City of Whitehouse Municipal 12,409,000

Community Water CompanyMunicipal 31,598,000
Choose One

Choose One

Treated

Treated

Treated
Choose One

Choose One

http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf


Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 6 of 10 

Section II: System Data 
 
A. Wholesale Connections 

1. List the active wholesale connections by major water use category.   
 

Water Use Category* Active Wholesale Connections  
Metered Unmetered Total Connections 

Municipal    
Industrial     
Commercial     
Institutional     
Agricultural    

TOTAL    
*For definitions on recommended customer categories for classifying customer water use, refer to the online Guidance and 
Methodology for Reporting on Water Conservation and Water Use.  
 

2. List the net number of new wholesale connections by water use category for 
the previous five years.  

 

*For definitions on recommended customer categories for classifying customer water use, refer to the Guidance and 
Methodology for Reporting on Water Conservation and Water Use.  
 
B. Wholesale Water Accounting Data - Water Use Categories  

For the previous five years, enter the number of gallons of WHOLESALE water exported 
(sold or transferred) to each major water use category.  

 
Customer Category* 

Total Gallons of Wholesale Water 

Municipal      
Industrial       
Commercial       
Institutional       
Agricultural      

TOTAL      
*For definitions on recommended customer categories for classifying customer water use, refer to the online Guidance and 
Methodology for Reporting on Water Conservation and Water Use.  
 

Water Use Category* 
Net Number of New Wholesale Connections 

Municipal      
Industrial       
Commercial       
Institutional       
Agricultural      

TOTAL      

3 0 3

0 0 0

0 0 0

0 0 0

0 0 0

3 0 3

2019 2020 2021 2022 2023
0 0 0 0 0

0 0 0 0 0

0 0 0 0 0

0 0 0 0 0

0 0 0 0 0

0 0 0 0 0

2019 2020 2021 2022 2023
296,227,551 362,164,286 359,135,714 485,797,959 442,644,898

0 0 0 0 0

0 0 0 0 0

0 0 0 0 0

0 0 0 0 0

296,227,551 362,164,286 359,135,714 485,797,959 442,644,898

http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf


Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 7 of 10 

 

C. Wholesale Water Accounting Data - Annual and Seasonal Use 
For the previous five years, enter the number of gallons exported (sold or transferred) to 
WHOLESALE customers. 
 

Month Total Gallons of Treated Water 

January      
February      
March      
April      
May      
June      
July      
August      
September      
October      
November      
December      

TOTAL      
 

Month 
Total Gallons of Raw Water 

January      
February      
March      
April      
May      
June      
July      
August      
September      
October      
November      
December      

TOTAL      
 

WHOLESALE Average in Gallons 

Summer 
Wholesale 

(Treated + Raw) 

     
_________________ 
5yr Average 

TOTAL Wholesale 
(Treated + Raw) 

      
_________________ 
5yr Average 

 
 
 
 

2019 2020 2021 2022 2023
24,408,000 19,353,000 19,498,000 21,718,000 22,990,000
10,637,000 12,079,000 17,765,000 12,566,000 12,084,000
10,577,000 12,909,000 17,242,000 11,643,000 10,414,000
10,771,000 15,027,000 21,923,000 14,850,000 13,432,000
12,256,000 13,128,000 21,263,000 15,820,000 16,873,000
16,563,000 34,399,000 19,262,000 35,986,000 18,772,000
23,919,000 32,631,000 30,928,000 52,468,000 23,858,000
34,043,000 28,006,000 23,631,000 48,189,000 38,827,000
30,140,000 22,205,000 14,793,000 35,438,000 47,298,000
20,514,000 15,901,000 33,315,000 28,904,000 13,656,000
14,799,000 13,088,000 17,833,000 18,087,000 15,921,000
14,745,000 16,267,000 18,955,000 17,717,000 19,041,000

223,372,000 234,993,000 256,408,000 325,246,000 253,166,000

2019 2020 2021 2022 2023
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0
0 0 0 0 0

2019 2020 2021 2022 2023

74,525,000 95,036,000 73,821,000 136,643,000 81,457,000
92,296,400

223,372,000 234,993,000 256,408,000 325,246,000 253,166,000
258,637,000



Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 8 of 10 

 

D. Water Loss  
Provide Water Loss Data for the previous five years.  
Water Loss GPCD = [Total Water Loss in Gallons ÷ Permanent Population Served] ÷ 365 
Water Loss Percentage = [Total Water Loss ÷ Total System Input] x 100  

  

Year Total Water Loss 
in Gallons 

Water Loss 
per day 

Water Loss 
as a Percentage 

    
    
    
    
    

5-year average    
 
E. Peak Day Use  

Provide the Average Daily Use and Peak Day Use for the previous five years.  
 

Year Average Daily Use (gal) Peak Day Use (gal) Ratio (Peak/Avg) 
    
    
    
    
    

 
F. Summary of Historic Water Use 
 

Water Use Category Historic 5-year Average Percent of Water Use 
Municipal   
Industrial   
Commercial   
Institutional   
Agricultural   

 
G. Wholesale System Data Comment Section 
 Provide additional comments about wholesale system data below. 
 

 
 
 
 
 

2019 1,636,399,957 268 552%
2020 1,713,005,264 263 473%
2021 1,135,304,583 174 316%
2022 1,056,366,177 159 217%
2023 1,137,736,754 172 257%

1,335,762,547 207 363%

2019 23,940,522 41,103,000 1.72
2020 23,405,636 42,400,000 1.81
2021 21,251,331 42,560,000 2.00
2022 23,684,161 45,806,000 1.93
2023 23,608,644 45,028,000 1.91

389,194,082 150%
0 0%
0 0%
0 0%
0 0%



Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 9 of 10 

Section III: Wastewater System Data 
If you do not provide wastewater system services then you have completed the Utility 
Profile.  Save and Print this form to submit with your Plan. Continue with the Water 
Conservation Plan Checklist to complete your Water Conservation Plan. 
 
A. Wastewater System Data (Attach a description of your wastewater system) 
 

1. Design capacity of wastewater treatment plant(s):       
gallons per day.  

 
2. List the active wastewater connections by major water use category. 
 

Water Use Category* 

Active Wastewater Connections  
Metered Unmetered Total 

Connections 
Percent of Total 

Connections 
Municipal     
Industrial      
Commercial      
Institutional      
Agricultural     

TOTAL     
*For definitions on recommended customer categories for classifying customer water use, refer to the online Guidance and 
Methodology for Reporting on Water Conservation and Water Use.  

 
2. What percent of water is serviced by the wastewater system?  % 
 
3. For the previous five years, enter the number of gallons of wastewater that was 

treated by the utility. 
 

Month 
Total Gallons of Treated Water 

 

January      
February      
March      
April      
May      
June      
July      
August      
September      
October      
November      
December      

TOTAL      
 

100 0 100 3%

36 0 36 1%

2,492 0 2,492 87%

236 0 236 8%

0 0 0 0%

2,864 0 2,864

95

2019 2020 2021 2022 2023

608,795,000 424,917,000 500,588,000 418,750,000 471,850,000
524,680,000 517,867,000 459,441,000 428,542,000 482,057,000
542,563,000 515,970,000 508,744,000 478,925,000 499,051,000
561,797,000 525,540,000 486,982,000 462,419,000 487,373,000
675,219,000 460,429,000 599,171,000 484,335,000 471,802,000
551,361,000 413,844,000 492,364,000 458,036,000 431,118,000
485,841,000 449,743,000 440,798,000 447,157,000 436,583,000
466,973,000 418,543,000 463,994,000 439,766,000 429,439,000
430,256,000 465,484,000 409,109,000 406,167,000 418,338,000
434,430,000 416,915,000 436,830,000 416,066,000 428,720,000
400,964,000 383,577,000 403,198,000 407,329,000 404,645,000
408,234,000 421,282,000 434,985,000 453,218,000 390,887,000

6,091,113,000 5,414,111,000 5,636,204,000 5,300,710,000 5,351,863,000

Westside WWTP 32.5 MGD
Southside WWTP 22.5 MGD

Westside WWTP: Annual average flow of 13 MGD and 2-hour peak flow capacity of 32.5 MGD
Southside WWTP: Annual average flow of 9 MGD and 2-hour peak flow capacity of 22.5 MGD

http://www.twdb.texas.gov/conservation/municipal/plans/doc/WCPChecklist.pdf
http://www.twdb.texas.gov/conservation/municipal/plans/doc/WCPChecklist.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf


Utility Profile 
TWDB Form No. 1965-W 
Revised on: 8/1/13 

Page 10 of 10 

 
4. Could treated wastewater be substituted for potable water?  

Yes  No 
 

B. Reuse Data 
 
1. Provide data on the types of recycling and reuse activities implemented during the 

current reporting period. 
 

Type of Reuse  Total Annual Volume (in gallons) 
On-site irrigation  
Plant wash down  
Chlorination/de-chlorination  
Industrial  
Landscape irrigation (parks, golf courses)  
Agricultural  
Discharge to surface water   
Evaporation pond  
Other  

TOTAL  
 
 
C. Wastewater System Data Comment 
 Provide additional comments about wastewater system data below. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

You have completed the Utility Profile.  Save and Print this form to submit with your Plan. Continue with the Water 
Conservation Plan Checklist to complete your Water Conservation Plan. 

446,147,028
10,512,000

456,659,028

The City of Tyler’s wastewater system consists of two plants, the Westside Wastewater 
Treatment Plant and the Wastewater Treatment Plant that the City owns and operates. 

Southside WWTP – TPDES Permit No. WQ0010653002

The Southside WWTP is located at 620 West Cumberland Rd. in Tyler, Texas and is 
currently permitted for a design flow of 9 MGD. The current treatment facility consists of an 
influent pump station connected to a headworks facility housing mechanical screens and grit 
removal units. The screened and degritted wastewater then flows to the primary clarifiers 
before entering the aeration basins. The flow is then sent to the secondary clarifiers where 
sludge is removed and either wasted or recycled. Then, the final effluent is disinfected in 
chlorine contact basins prior to being discharged into West Mud Creek. Solids that were 
removed at the clarifiers are thickened, stored and dewatered prior to disposal. The plant 
discharges treated effluent into West Mud Creek and thence to the Angelina River.

Westside WWTP - TPDES Permit No WQ0010653001

The Westside WWTP is located at 14939 County Rd 46 in Smith County, Texas and is 
currently permitted for a design flow of 13 MGD. The current treatment facility consists of a 
headworks facility housing a mechanical screen and grit removal. The flow then enters the 

http://www.twdb.texas.gov/conservation/municipal/plans/doc/WCPChecklist.pdf
http://www.twdb.texas.gov/conservation/municipal/plans/doc/WCPChecklist.pdf


Section III: Wastewater System Data 

C) Continued: The City of Tyler’s wastewater system consists of two plants, the Westside Wastewater 

Treatment Plant and the Wastewater Treatment Plant that the City owns and operates.  

Southside WWTP – TPDES Permit No. WQ0010653002 

The Southside WWTP is located at 620 West Cumberland Rd. in Tyler, Texas and is currently permitted for 

a design flow of 9 MGD. The current treatment facility consists of an influent pump station connected to 

a headworks facility housing mechanical screens and grit removal units. The screened and degritted 

wastewater then flows to the primary clarifiers before entering the aeration basins. The flow is then sent 

to the secondary clarifiers where sludge is removed and either wasted or recycled. Then, the final 

effluent is disinfected in chlorine contact basins prior to being discharged into West Mud Creek. Solids 

that were removed at the clarifiers are thickened, stored and dewatered prior to disposal. The plant 

discharges treated effluent into West Mud Creek and thence to the Angelina River. 

Westside WWTP - TPDES Permit No WQ0010653001 

The Westside WWTP is located at 14939 County Rd 46 in Smith County, Texas and is currently permitted 

for a design flow of 13 MGD. The current treatment facility consists of a headworks facility housing a 

mechanical screen and grit removal. The flow then enters the raw sewage pump station and is pumped 

to the primary clarifiers. Following primary clarification, the flow enters the first stage trickling filters. 

The flow is then split and sent to either nitrification basins or second stage trickling filters. The effluent 

from the plant is discharged into Black Fork Creek, which flows into Prairie Creek and thence to the 

Neches River. 



Water Conservation, Drought Contingency, and Emergency Demand Management Plan 
 

 
 

  

 

 

 

 

 

 

APPENDIX B – Adopted Ordinance 

  















Water Conservation, Drought Contingency, and Emergency Demand Management Plan 
 

 
 

  

 

 

 

 

 

 

APPENDIX C – Water Conservation Plan 

Requirements Section References  

  



Water Conservation, Drought Contingency, and Emergency Demand Management Plan 
 

 
 

  

WATER CONSERVATION PLAN REQUIREMENTS REFERENCE 

TCEQ established regulations for developing water conservation plans for municipal public 

water suppliers, industrial suppliers, agricultural suppliers, and wholesale water suppliers in Title 

30, Part 1, Chapter 288, Subchapter A, Rules 288.2, 288.3, 288.4, and 288.5 of the TAC. 

According to these rules, a water conservation plan is defined as "A strategy or combination of 

strategies for reducing the volume of water withdrawn from a water supply source, for reducing 

the loss or waste of water, for maintaining or improving the efficiency in the use of water, for 

increasing the recycling and reuse of water, and for preventing the pollution of water." This 

conservation plan addresses the elements outlined in the TCEQ water conservation rules. TWU 

acts as a retail and wholesale water provider.  

Minimum Conservation Plan Requirements for Municipal Water Suppliers 

The minimum requirements in the TAC for Water Conservation Plans for Public Retail Water 

Suppliers are covered in this report as follows: 

• 288.2(a)(1)(A) – Utility Profiles – Section 2.1.1 and Appendix A  

• 288.2(a)(1)(B) – Record Management System – Section 2.3.2 

• 288.2(a)(1)(C) – Specific, Quantified Goals – Section 2.2.1 

• 288.2(a)(1)(D) – Accurate Metering – Section 2.3.5  

• 288.2(a)(1)(E) – Universal Metering – Section 2.3.5 

• 288.2(a)(1)(F) – Determination and Control of Water Loss – Section 2.3.4   

• 288.2(a)(1)(G) – Public Education and Information Program – Section 2.3.1 

• 288.2(a)(1)(H) – Non-Promotional Water Rate Structure – Section 2.3.6 

• 288.2(a)(1)(I) – Reservoir System Operation Plan – Section 2.3.12 

• 288.2(a)(1)(J) – Means of Implementation and Enforcement – Section 2.3.13  

• 288.2(a)(1)(K) – Coordination with RWPGs – Section 2.3.15 

• 288.2(c) – Review and Update of Plan – Section 5.1  

Conservation Additional Requirements for Municipal Populations over 5,000 

The TAC includes additional requirements for water conservation plans for drinking water 

supplies serving a population over 5,000: 

• 288.2(a)(2)(A) – Leak Detection, Repair, and Water Loss Accounting – Section 2.3.3, 

2.3.4 & 2.3.5 

• 288.2(a)(2)(B) – Requirement for Water Conservation Plans by Wholesale Customers – 

Section 2.3.14 

Additional Conservation Strategies for Municipal 

The TAC lists additional conservation strategies, which may be adopted by suppliers but are not 

required. Additional strategies adopted by TWU at this time include the following: 

• 288.2(a)(3)(B) – Ordinances, Plumbing Codes or Rules on Water-Conserving Fixtures – 

Section 2.3.7 

 

 



Water Conservation, Drought Contingency, and Emergency Demand Management Plan 